

Product Data Test Sheet

Client: **Floorsafe Australia**

Product Sample: **Fibreglass Stair Nosing - FG Black**

Test date: 8 November 2017

Ref: L17014 V2

Test Location: Laboratory Testing Conditions at the Luminos Consulting Office

The results reported relate only to the product sample tested and the information received. No responsibility is taken for the accuracy of the sampling unless it is done under our supervision. Luminos Consulting cannot accept responsibility for deviations in the manufactured quality and performance of the product. While Luminos Consulting takes extreme care in preparing the reports for clients, it does not warrant that the information in this particular report will be free of errors or omissions or that it will be suitable for the client's purposes. Luminos Consulting will not be responsible for the results or any actions taken by the client or any other person on the basis of the information contained in the report or any opinions expressed in it.

The reproduction of this test report is only authorised in the entire form of the completed report. Our written approval is necessary for any partial reproduction.

As requested Luminos Consulting have carried out luminance reflectance value (LRV) testing on the product sample according to the specifications and testing methodologies of AS 1428.1–2009 Appendix B. The instrumentations used to obtain the LRV were the Konica Minolta CR400 (d/0) and the X-Rite i1 (45/0).

Testing was carried out in accordance with AS 1428.1–2009 Appendix B. Five (5) measurements were taken throughout the product sample to ensure a cross-spread of variance is representative and measurements were then averaged.

Results:

Fibreglass Stair Nosing - FG Black	Average LRVs	
	DRY	WET
TRISTIMULUS COLORIMETER	5.44	3.90

Testing conducted by: **PAUL MULHOLLAND**
Disability Access Consultant
Association of Consultants in Access Australia Inc.
Membership No. Pending

Product Data Test Sheet

Client: **Floorsafe Australia**

Product Sample: **Fibreglass Stair Nosing – FG Yellow**

Test date: 8 November 2017

Ref: L17014 V2

Test Location: Laboratory Testing Conditions at the Luminos Consulting Office

The results reported relate only to the product sample tested and the information received. No responsibility is taken for the accuracy of the sampling unless it is done under our supervision. Luminos Consulting cannot accept responsibility for deviations in the manufactured quality and performance of the product. While Luminos Consulting takes extreme care in preparing the reports for clients, it does not warrant that the information in this particular report will be free of errors or omissions or that it will be suitable for the client's purposes. Luminos Consulting will not be responsible for the results or any actions taken by the client or any other person on the basis of the information contained in the report or any opinions expressed in it.

The reproduction of this test report is only authorised in the entire form of the completed report. Our written approval is necessary for any partial reproduction.

As requested Luminos Consulting have carried out luminance reflectance value (LRV) testing on the product sample according to the specifications and testing methodologies of AS 1428.1–2009 Appendix B. The instrumentations used to obtain the LRV were the Konica Minolta CR400 (d/0) and the X-Rite i1 (45/0).

Testing was carried out in accordance with AS 1428.1–2009 Appendix B. Five (5) measurements were taken throughout the product sample to ensure a cross-spread of variance is representative and measurements were then averaged.

Results:

Error! Reference source not found.	Average LRVs	
	DRY	WET
TRISTIMULUS COLORIMETER	36.80	29.02

Testing conducted by: **PAUL MULHOLLAND**
Disability Access Consultant
Association of Consultants in Access Australia Inc.
Membership No. Pending